
 



Hitch Components 

 



Hitch Components 
Item Part No. Description 

1 BRF1001 HEADSTOCK – FLAIL MOWER GS 
2 BRF1002 HEADSTOCK LINKAGE – FLAIL MOWER GS 
3 BRF1003 BUSHING – FOR VERGE MOWER BOOMS 
4 BRF1004 ROTATION LINKAGE – FOR VERGE MOWER GS 
5 BRF1005 ROTATION LINKAGE PLATE – FOR VERGE MOWERS GS 
6 BRF1006 U-CHASSIS FOR EXTERNAL GEARBOX 
7 BRF1010 BOOM – FOR VERGE MOWERS GS 
8 BRF1014 PTO SHAFT HOOK 
9 BRF1026 SELF-LOCKING NUT M30 x 2 

10 BRF1028 SCREW M30 x 240 
11 BRF1029 SCREW M30 x 170 
12 BRF1031 SCREW M22 x 85 
13 BRF1032 SCREW M22 x 130 
14 BRF1040 SCREW M10 x 30 
15 BRF1041 SCREW M12 x 30 
16 BRF1046 GALVANIZED LOCK NUT M10 
17 BRF1050 SCREW 
18 BRF1087 PIVOT BUSHING XS 
19 BRF1058 CLICK PIN 
20 BRF1059 STAND 
21 BRF1061 SELF-LOCKING NUT M22 
22 BRF1062 WASHER 1/2’’ 
23 BRF1063 FIXING VALVE 
24 BRF1064 WASHER 3/8’’ 
25 BRF1065 HYDRAULIC LINE 
26 BRF1066 HYDRAULIC LINE 
27 BRF1067 HYD. BANJO BOLT 3/8’’ 
28 BRF1068 HYD. QUICK DISCONNECT – MALE 
29 BRF1069 HYD. ADAPTER 3/8’’ 
30 BRF1070 HYDRAULIC LINE 
31 BRF1071 HYD. BANJO BOLT 3/8’’ 
32 BRF1072 SCREW 
33 BRF1123 BRACKET 
34 BRF1074 TILT CYLINDER 
35 BRF1075 SCREW 
36 BRF1076 HOSE HALTER 
37 BRF1077 HOSE HALTER 
38 BRF1114 TOWER HOOK 
39 BRF1079 GALVANIZED FLANGE 
40 BRF1080 SPACER JACK 
41 BRF1081 SHREDDER ARM XS 
42 BRF1082 UPPER PIN D19.25 L=60+80 (CAT-I/CAT-II) 
43 BRF1084 PIN D19 L=125 
44 BRF1085 OFFSET CYLINDER 

 



Main Frame Components 

 



Main Frame Components 
Item Part No. Description 

1 BRF1008 GLAVANIZED LOCKNUT M14 x 1.5 
2 BRF1009 BELT SPX 1350 
3 BRF1011 CHASSIS BRF-160 
 BRF1012 CHASSIS BRF-180 
 BRF1013 CHASSIS BRF-200 

4 BRF1015 REAR ROLLER BRF-160 
 BRF1016 REAR ROLLER BRF-180 
 BRF1017 REAR ROLLER BRF-200 

5 BRF1018 LH – ROTOR BEARING 
6 BRF1019 FLAIL HAMMER 20.5 
7 BRF1020 HAMMER SPACER 20mm 
8 BRF1021 BOLT M20 x 1.5 x 120 (10.9) 
9 BRF1022 GALVANIZED LOCKNUT M20 x 1.5 

10 BRF1023 BOLT M14 x 1.5 x 45 
11 BRF1024 BOLT M12 x 1.25 x 60 
12 BRF1025 GALVANIZED LOCKNUT M12 x 1.5 
13 BRF1027 ROLLER BRACKET 
14 BRF1034 UPPER - PULLEY 
15 BRF1035 LOWER - PULLEY 
16 BRF1036 SELF-LOCK HUB 33 x 80 
17 BRF1037 BOLT M14 x 1.5 x 35 
18 BRF1039 STONE GUARD 
19 BRF1042 ROD – STONE GUARD BRF-160 

 BRF1043 ROD – STONE GUARD BRF-180 
 BRF1044 ROD – STONE GUARD BRF-200 

20 BRF1045 NUT 
21 BRF1048 SELF LOCK HUB 
22 BRF1049 BEARING 
23 BRF1051 SELF-LOCKING NUT M18 x 1.5 
24 BRF1052 BOLT M18 x 1.5 x 50 
25 BRF1053 ROTOR BRF-160 

 BRF1054 ROTOR BRF-180 
 BRF1055 ROTOR BRF-200 

26 BRF1056 GREASE NIPPLE 
27 BRF1060 BOLT M8 x 25 
28 BRF1097 COVER – SIDE PULLEY 
29 BRF1115 BRACKET 
30 BRF1116 GUARD 
31 BRF1117 MOUNTING BRACKET 
32 BRF1098 TENSIONER PLATE 
33 BRF1099 BOLT M16 x 1.5 x 70 (8.8) 
34 BRF1100 SAFETY RING D100 

 

(Continued on next page) 



Main Frame Components 
(Continued from previous page) 

Item Part No. Description 
35 BRF1101 SHIM 80 x 100 x 3.5 
36 BRF1102 WASHER 
37 BRF1103 BEARING 
38 BRF1104 SPACER 
39 BRF1105 RH – BEARING SUPPORT 
40 BRF1108 COVER 
41 BRF1109 BOLT M10 x 30 
42 BRF1110 SPRING WASHER 10.5 x 17.5 x 2.2 
43 BRF1111 SKID SHOE 
44 BRF1112 BOLT M10 x 35 
45 BRF1113 NUT M10 
46 BRF1057 GEARBOX 

 


	P - 1
	P - 2
	P - 3
	P - 4
	P - 5
	P - 6

